Model

Engine type
Displacement
Net power
Bore x Stroke
Net torque
Starting system
Lubrication system
Air filter

Engine oil capacity
Fuel tank capacity
Net weight

Dimension

G200F (D)

Single cylinder, Air cooled, 4-stroke,
OHV

196¢c
4.1kW/3600r/min
68mx54mm
12.4/2500Nm / r / min
Recoil/Electric

Splash
Foam+paper, oll bath, cyclone-type
filter element

0.6L

3.6L

16/19kg
312mmx376mmx335mm
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AS&L3L (CYLINDER HEAD)

}—'— = S=gva = N qepe L j’rEI: 'i
T5 FEHHAS A R Description Wbk 2 = SR JE
No. Part No. Reqd. QTY |CONSUMABLE GRAI
1 poxagon bott with GB/T 16674. 1 M6 L=14;4if F1£¥Q16 4 C
flanan
9 Eziinder head cover TO407$§EQ;OHV&?7%EEE%¥Q16 1 c
3 120250013-0001 |41 3k 3% %5 o vasket Tor cylinder T040 FAAZIMR ; 1 A
bhoad AV A
1 pexagon bolt with TO40 M8 L=60: 4ET5 F14:Q16 4 C
5 Cylinder head T050; 1 B
6 Stud T040 M8 L=34; %W H4¢Q16 2 C
7 270960014-0001  |‘k{tZE Spark plug F7RTC_ToT-; 1 A
= it ol Gasket for cylinder 040 fi5= J5-1. 2, 5 Hg/Cr6/Pb/PBB/PB
8 120150144-0001  |/C4T Sk 2544 1 St oD 100 e ot A 1 A
9 Location pin T040 d=10 L=14; 2 C
10 Stud T040 M6 L=113;4%W Q16 2 C




i %4844 (CRANK CASE)

Eike R it T TR Description SR A e citl]is
No. Part No. Reqd. QTY |CONSUMABLE GRADE

1 Crankcase body T050 HTL; 1 B

z T i I :

3 Flat washer T040 T21 WN4R10 4ME16 JEFEL. 5 B REEE4, 2 C

4 Sealing plug screw T040 M10X 1. 25X 15; 4515 H4££Q16 2 C

5 281890001-0001  |HLiH Ry 28 ALART UNIT , OIL T040; 1 A

6 BOLT , FLANGE GB/T 16674.1 M6 L=10; %% FH4EQ16 1 C

7 281850150-0001 |z fL k%S OIL LEVEL SWITCH T040_HLJEL; 1 A

8 BOLT , FLANGE GB/T 16674.1 M6 L=14;%%W F4EQ16 2 C

9 (;(Zrilgonents ol governor T0407ﬂ6ﬁ%$3. 7g: 1 B

10 Bearing GB/T 276 6205; 1 B

11 Flat washer T040 T21 W4£6 #MZ13 JEREEL; BE W A4%Q16 1 C

12 Pin clip T040 3 H ; 1 B

13 Speed regulating arm T040; 1 B




Hi# 483 (CRANK CASE COVER)

e TS N o kY Eads
= TR 44 Bk Description FACOIRZS =
No. Part No. Reqd. QTY |CONSUMABLE GRADE
. . TT50 WU T BIa6 57 I, b IR
1 0il rule combination b e s G0 2 B
2 foxagon Dolt with GB/T 16674. 1 M8 L=32; ¥ik F15£Q16 6 c
3| 110820014-0001 |tz Crankcase cover Vs e/ Lo/ Fb/FBB/FBUE= F00ppm, U 1 C
. 1320 d=25 D=41. 25 b=0 M AECLL; &
4 380650347_0001 YEEiT‘I- 011 Seal Heo F:G Dl«xiDDD DDT\E 1;{1??\@%512?4 1{\(‘\::\ 1 A
5 110830048-0001 | 14 o5 2 & # Crankcase cover gasket [T040 J£0.5 JAHi, BNS-JM101; 1 A
6 ocation pin T040 d=8 L=14; 2 C
7 Bearing GB/T 276 6205; 1 B




% /352 (CRANKSHAFT/PISTON)

Eikcs ki TR 42 K Description R RS AR AR
No. Part No. Reqd. QTY |CONSUMABLE GRADE

1 Piston ring combination T040 — —¥F & 1mm; 1 A

2 Steel cable baffle ring T040 v ZEAS T4 ; 2 B

3 Piston T050 — —FF 4 FF 1mm; 1 A

1 Piston pin B 100 o 00| ] B

5 Connecting rod T040; 1 B

6 crankshaft TO50_AS2%; ¥y Ri & vife 1 B

7 Key GB/T1095 d=12.5 B=4 h=5.5 BM; 1 B

8 The crankshaft flange T056 = KFISIRES ; 1 C




K %%t (GAS DISTRIBUTION ADJUSTMENT)

Fr5 TS 24 TR Description Bk gk 2 e S etk
No. Part No. Reqd. QTY [CONSUMABLE GRADE
1 Valve lock nut T040; 2 B

2 Adjustable nut of valve T040; 2 B

3 Valve rocker T040; 2 B

4 Adjustable bolt of valve T040; 2 B

5 Plate, push rod guide T040; 4% 15 H4£Q16 1 B

6 Push_rod STl I B

7 Lifter, Valve ooy TV it 2 B

8 Valve adjustment cap wilgﬁiljf &zb EEHEEE PBLE 2 B

9 Retainer, valve spring igigD?E;LiinEﬁE%\;\:ﬂg 2 B

10 Inner spring of valve 1040' DHg Lro/Fb/FEB/FBDE 2 B

1 Valve oil seal MOt T P e ! A

12 Valve Kit 1Ui);1ﬁf£}jﬁlaJﬂ‘7f}ﬁ4LrIUble ) B

13 Canshaft_assy o S, Bk ok T B

14 Valve rocker combination "Ua0; wlle/Lro/Ib/TEE/FEDE 2 B

< 1NNNnr~m CA< TNNArm




B4 (STARTER SUBASSEMBLY)

i TS Sk TR Description MR R B 43 Jeg 1t
No. Part No. Reqd. QTY |CONSUMABLE GRADE
1| 193490016-0040 |Feandl Manual starting assembly |i0oos |t 2o DORR LA LK ZLRIOL 2T 1 B
2 Hexagon bolt with flange GB/T 16674.1 M6 L=10; %% H4¥Q16 4 C
3 Hexagon bolt with flange ;gééﬁ;ﬁﬁtq)M*Mb*L:S*EZﬂEH%&; 3 C
4 Stop switch T040 K%, 1 A
5 Manual starting components |T040 2# Cik &N ; 4fi BEHO1 1 B
6 Fan cover comp. T040 C3K; 41 ®2H01 1 C




B X #5484 (DIVERSION ASSY.)

F5 FHAAS A2 Description FURRZS AR R
No. Part No. Reqd. QTY |CONSUMABLE GRADE
I foxagon bott with GB/T 16674. 1 M6 L=8; i F1#¥Q16 2 C
2 air deflector T050 ALk ; 9% F4¥QL6 1 C
3 Side plate T040_FE, AL BIE HEEQLE 1 C
4 flexagon boTt with GB/T 16674. 1 M6 L=20; %15 114QL6 1 C
5 Leaf valve limit plate |[T110 H|a][®; 1 A




{r.33% (CARBURETOR)

75 LA S N o . e Gy g It
No. Part No. it Peseription PR Read. QTY [CONSUMABLE GRAD)
1 Carburetor gasket #3?27}%§;&%7411?£BN5_ 1 A
9 Hfii“i?fuiatlng pad Tor TOSOJE?EAL[‘MT'}E; 1 B
3 170430138-0001 | fk.jth 58 554 34 Carburetor gasket R i 1 A
4| 170022231-0001 |fhiie Carburetor Ty AT Toar A _IK VPRl T EX 1 B
5 170430065-0001 | {k.jth 58 551 24 Carburetor gasket e R 1 A




BEH CKE) /R kB (FLYWHEEL/COIL ASSY.)

5 EEHAFAE5 N o Sy JE T
2 B 44 Bk Description HIMARZS = -
No. Part No. Reqd. QTY |CONSUMABLE GRADE
1040 _JCyspL1L_JCW 4N ; = Hg/Crb/FPb
1 FLYWHEEL COMP /DRR /DRNE < 1000nrnm CA<100nrm 1 B
2 Impeller T040; 1 A
3 Starting disc T040 =49 4815 HEEQL6 1 B
4 Hexagon nut with flange T040 M14X1.5;%5 5 H5EQL6 1 C
5 Hexagon bolt with flange |GB/T 16674.1 M6 L=25;%% W H#EQ16 2 C
6 | 270920476-0001 |k COIL ASSY. , TGNNTION TOA0 U TIL, Tk S SRR T 1 A




JEEIEHI RS (CONTROL SYSTEM)

| B , HE DR
~= F R AL TR Description FRIR A = -
No. Part No. Reqd. QTY |CONSUMABLE GRADE
1 Throttle cable #gg;f%?il#, ek, TEDLZ SAT L ; P% 1 B
2 Hexagon bolt with flange GB/T 16674.1 M6 L=10; 4815 H4EQL6 2 C
3 bauare head set serew WU oo40 6, K120 MHLAT; BE T F15EQL6 1 A
4 Throttle handle combination |T040 EANLFH: 1 B
5 Throttle rod T040 35. 5, K117 FHLH; 1 A
6 h 1 . T040; 7 J7 KT T & A BR 5] /7 FAVA — ] 1 B
throttle return spring B ISl e [ VL L e T NG
7 Hexagon nut with flange T040 M6 L=21 (13mm) ; i 3#E 3 22 [ 2 1 C
8 Speed regulating bracket U/ 1 C

A177 1 ASHEENEL R Ma . A TE P AENT1 A




2385 (AIR CLEANER)

iR N 5 T AT Description kR A A5 AT
No. Part No. Reqd. QTY |CONSUMABLE GRADE
1 180020320-0002 |45 JE e Air filter T040 JE; i R REACHEL K 1 B

2 LUSIA B Butterfly nut GB/T 62.1 M6; %15 H4EQ16 1 C

3 eSS AR Air filter pressing plate T040 yhE=X; 9514 H£EQL6 1 B

4 YL TR Air filter casing cover T040 jhiE=t: 1 C

5 ey R T040_ ¥4t ! A

6 sgpsmpEai st [T OOt SUPDOTT oo 0 gk B 11 8EQ16 1 B

7 e B f?fﬁfff plate body of filter TO40jEHi[‘§fQ; 1 B

8 gyl Seal ring T040_ ZSJE#S AR D=33 AMzEAT JEFES; 1 A

9 23 ik B8 A Air filter seat T040_yH g 1 B

10 WA Breather tube T040_ T &M RS 1 A

11 ISV 2 TR Hexagon nut with flange GB/T 6177.1 M6; 4% H4EEQL6 2 C




5% (MUFFLER)

el T 4T Description B RS A QR
Part No. Reqd. QTY |CONSUMABLE GRADE
180570831-0001 Muffler T046 7 BREL[H & SR FE MR BE 1 B
Hexagon nut GB/T 6170 _M8; %15 F14¥Q16 2 C
170660077-0001 Outlet gasket TUOR_FR 7 SR ; FHe/UIo/FD 1 A




P45 (FUEL TANK)

75 TS 2 T Description Wbk 2 = 5y 4t J 14
No. Part No. Reqd. QTY  [CONSUMABLE GRADE

1 170870039-0001 |45 Tank cover T040 AZK_ KL, Wiawbnil o2 (EkD 1 B

z e T T Jroo e REACE K 1 !

3 Hexagon nut with flange GB/T 6177.1 M6; %5 H4%Q16 2 C

4 170500522-0052 |48 Tank T040_4xJ& Cak_INJE ; 4l RHO1 iy Hi g 1 B

5 170660077-0001 | JHI4H H Tank oilout T040; 1 A

6 Pipe clip TO40 i K8 ; 2 B

7 0il tube T040 484 4ME8 K155; i ROHSEL SR 1 A

8 Hexagon bolt with flange [GB/T 16674.1 M6 L=25;4%% ¥ H4¥Q16 1 C

9 rubber flat gasket TOT0_PYAES. D_FMEIT_JZ 2. 5 TR 2 A

Hrs I .




